
Smart Water Management
March 2018

Knowledge Series No. 5



01	 Overview

02	 Chapter 1: Best Practices and Innovation

09	 Workshop Discussions

10 	 Chapter 2: Best Practices and Innovation

15	 Workshop Discussions

16	 Chapter 3: Enablers for Smart Waste Management

Contents

Knowledge Series No. 5

Digital Technology for Development Unit                             
Sustainable Development and Climate Change Department
Asian Development Bank



The Asian Development Bank (ADB), the Korea 
Water and Wastewater Works Association 
(KWWA), and the Seoul Urban Solution Agency 
(SUSA) co-organized this three-day (21-23 March 
2018) Smart Waste Management workshop 
during Water Korea 2018 in Seoul, Republic of 
[...]
networks expanded to improve urban environmental 
conditions. 

The sludge in septic tanks, which has to be regularly 
emptied and transported to treatment facilities, has 
very low BOD, but very high nitrogen content and is, 
therefore, difficult to treat. In addition, individuals only 
consider the cheapest solution and construction and 
maintenance standards are hard to enforce. Too much 
responsibility is given to the owner without technical 
support and therefore large numbers eventually 
create an environmental issue. 

Due to these issues, septic tanks should be used 
only in rural areas or very low-density urban areas. 
However, as they represent a simple technology 
and less capital-intensive option than piped sewer 
networks and centralized wastewater treatment, 
some DMCs will inevitably still manage and permit 
installation of septic tanks in peri-urban areas in the 
short- and medium-term. To mitigate environmental 
impacts from septic tanks, a high level of enforcement 
in both construction and operations is necessary, 
and specifically designed septage treatment facilities 
should be constructed. 

Small Wastewater Treatment Plants
In Korea, small wastewater plants are considered 
plants that treat less than 500 m3/day of wastewater. 
They account for 3% of wastewater treatment by 
volume nationally and are generally located in rural 
areas. They do not require 24/7 supervision and can 
be remotely operated with staff potentially covering 

BOX 1: Practical Advice to Participants 
	  in Developing Sewer Networks

•	 Where possible urban land use and sewer master 
planning should be considered in harmony.  

•	 Sewer networks and wastewater treatment plants 
are not separate operational entities so do not 
separate the management agency.

•	 Learn lessons from others in application of 
wastewater technologies.

•	 Use of ICT technology does not free agencies from 
management responsibilities or costs, there is a 
management and cost burden of ICT systems. It is 
not free.

Chapter 1



Smart Waste Management     05	

several facilities. Small wastewater treatment facilities 
primarily use activated sludge technologies. However, 
this is not standardized and in Korea a total of 75 
different treatment processes are applied. Process 
selection is based on local conditions: water quality, 
loading, pricing, capacity, and existing knowledge. 
Box 2 describes several issues and potential solutions 
for implementing small wastewater treatment plant 
projects. 

Advanced Treatment 
The removal of nitrogen and phosphorus from 
wastewater has become an emerging worldwide 
concern because these compounds cause 
eutrophication in natural water, inhibiting ecosystem 
diversity. Moreover, nitrate is a risk to human health, 
especially to infants. 

Some variants of activated sludge process is 
commonly applied in wastewater treatment, but it 
is often the case that the effluent from wastewater 
treatment plants contains phosphorus and nitrogen 
in the form of ammonium and/or nitrate. A post-
treatment or advanced process is therefore required 
to remove nitrogen and phosphorus from the effluent. 
Advanced treatment processes may also be specifically 
selected for reduction of hazardous materials 
including trace metals, particularly in areas with high 
industrial loadings.

The technological advances made have also enabled 
a reduction in land requirements, and energy inputs. 
These efficiency gains are sought to reduce total cost 
of wastewater treatment to deliver sustainability in the 
wastewater treatment system.
Selection of appropriate technologies is based on 

specific local factors, including land, flow volume, 
contaminant loading (BOS, nutrients, etc.), and 
proposed downstream uses (water reuse, energy 
generation, etc.). The details on four emerging 
technologies were provided by JT Kim of Kyonggi 
University:

•	 Aerobic granular sludge (AGS) allows settling rates 

BOX 2: Small Wastewater Treatment Plants 	
	  
Small wastewater treatment plants are getting a lot of 
attention from ADB but there are a number of issues 
with their operations. 

As presented by Syungpo Kim of Korea University, 
issues with small wastewater treatment plants include:

•	 The number of different technologies applied;
•	 Irregular loading in rural areas means that design 

is difficult;
•	 This is particularly true with combined systems as 

stormwater can increase inflows by 60%;
•	 Removal of Total Nitrogen needs continuous 

attention by operators, but staff do not attend 
plants continuously;

•	 Numerous small plants need more staff when 
compared with one large facility; and

•	 Korea has found funding an issue as total costs per 
unit are greater due to the efficiencies of larger 
treatment plants. These plants only receive 3% of 
total wastewater by volume but 12% of total BOD 
loading. 

Potential solutions include:
•	 Standardization would be preferable for 

construction, contracting, training, standards, 
monitoring, safety, but innovation would be lost;

•	 Treatment clusters could be established with 
standardized technologies, funding, training, etc.; 
and

•	 ICT-CCTV, remote monitoring, SCADA can be used 
to operate plants remotely.



06	 Digital Technology Knowledge Series No. 5 

three times higher than conventional activated 
sludge technologies. Wastewater treatment plant 
capacity can, therefore, be increased, or the 
footprint reduced. The technology developer has 
suggested it will be a standard process in less than 
20 years.

•	 The membrane bioreactor (MBR) has emerged 
as an efficient compact technology for municipal 
and industrial wastewater treatment. The major 
drawback impeding wider application of MBRs is 
membrane fouling, which significantly reduces 
membrane performance and lifespan, resulting 
in a significant increase in maintenance and 
operating costs. This is the same for all membrane 
processes, including reverse and forward osmosis.

•	 ANAMMOX technology makes use of anaerobic 
microorganisms. It facilitates efficient nitrogen 
removal with less energy inputs compared to 
conventional activated sludge as air injection is 
not required. It has the disadvantage that lower 
temperatures reduce its efficacy, but trials are 
ongoing in developing a cool weather process 
variant.

•	 CANDO (Coupled Aerobic-Anoxic Nitrous 
Decomposition Operation) is an advanced 
wastewater treatment technology that removes 
nitrogen from the wastewater and then recovers 
energy from the nitrogen. Denitrifying organisms 
convert nitrite to nitrous oxide gas which is an 
energetically potent oxidant – its combustion 
with methane releases 30% more energy than the 
combustion of oxygen with methane.

Wastewater Reuse
Urban wastewater should be considered as a 
resource. Even in Korea, which is not water scarce, 
wastewater treatment plant effluent re-use is growing, 
due to high urban populations putting demands on 
water resources.

Conventional wastewater treatment plant effluent 
would discharge to a local water body, potentially with 
some tertiary treatment. Increasingly, post-treatment 
for re-use is becoming economically feasible, 
including the delivery of very high-quality water for 
local industrial uses. This post-treatment commonly 
employs disinfection, sand filtration or membrane 
processes.

The figure was presented by Dr. Oshung Kwon from 
Coway Entech which illustrates the level of treatment 
required (and potential for blending) for various 
applications including:

•	 Urban use
•	 Recreation
•	 Agriculture (direct application) 
•	 Industrial use, and
•	 Groundwater recharge

Treated wastewater is not often used for potable 
water, apart from in extremely water limited 
environments such as Singapore. Wastewater for 
groundwater recharge is, however, common. This 
water is often abstracted and treated for potable 
consumption. 

Kinley Penjore 
Project Manager, MOWHS

“In Bhutan we are very 
interested in small wastewater 
treatment plants because of 
the dispersed nature of our 
communities. Usually, water 
treatment is via lagoons or small package plants, 
but recently, we have constructed a 12 MLD plant 
with support from ADB. The project is under a DBO 
contract. This is a new mechanism for both us and 
ADB so we are learning lessons together."

			   Ainagul Amanova 
			   Senior Project Officer
			   KYRM, ADB

			   “In the Kyrgyz Republic, 
			   currently only 21% of the 
			   population has access to 
			   centralized sanitation. 
Resettlement is a significant issue which increases 
the cost of constructing water treatment plants. 
Perhaps advanced treatment technologies 
with a smaller footprint might be viable here. 
Unfortunately, our water operators cannot fully 
cover operational expenses from local revenues so 
we have to consider increased operational costs of 
advanced technologies. We are still considering our 
technology options for wastewater treatment.” 

Chapter 1



Smart Waste Management     07	

In-Process Water in WWTP

Agriculture (Indirect) Irrigation

Urban Use Recreation

Agriculture (Direct) 		 Industrial
Recreation			   Recreation
Environmental Enhancement

Groundwater Industrial Recharge
RO 
(or NF) 
Process

BOX 3: Case Study on Gajwa Water Re-use 
	  Centre, Seoul, Coway Entech

Coway Entech operates a wastewater reuse treatment 
plant under a BOOT (Build, Own, Operate, Transfer 
15-year contracting period) agreement with Seoul City 
Office. It has an effluent supply agreement with the 
local wastewater treatment plant (upstream), as well 
as a supply contract for cooling water with a local steel 
manufacturer (downstream). The plant is located on 
City-owned land and utilizes ultra-filtration and reverse 
osmosis (RO) to deliver high-quality treated water. The 
project is a win-win-win opportunity as each partner 
benefits:
•	 The City government, in terms of less demand on 

water resources and inheriting an asset, after the 
15-year operating priod;

•	 The customers benefit as they obtain "better than 
tap" quality water at a lower price; and

•	 The project developers, from their profits, but 
also in intellectual knowledge and technology 
development and refinement.

Effluent
of 
WWTP

UF 
Process

City Office

Coway Entech
Invest/ 

Construction/ 
Operation

Gajwa Reuse 
Center

WWTP
D Steel 

Manufacturer

• Authorization of 
Wastewater Reuse

• Agreement of Operation 
Management

• Payment of Land usage fee
• Payment of Wastewater 
treatment fee for brine

• Supply 
the effluent 
of WWTP

• Brine 
discharge

• Reuse Water 
Supply

• Supply Contract

• Payment 
of Usage 
Fee



08	 Digital Technology Knowledge Series No. 5 

BOX 4: Workshop Site Visit to Seonam 
Wastewater Treatment Plant 

Footprint: 103 hectares
Wastewater Catchment: 120km2 – 9 City districts
Capacity:  Sewage — 1,630,000m3/day
	     Septic Tank Sludge — 2,000m3/day

Processes:
•	 Grit screening
•	 Influent pumping station
•	 Primary sedimentation
•	 Bioreactor tank (activated sludge)
•	 Final sedimentation
•	 Sludge thickening
•	 Sludge flotation
•	 Anaerobic Digestion
•	 Sludge dehydration

The wastewater treatment plant is a conventional plant 
utilizing activated sludge for wastewater treatment. 
The sludge is processed for digestion and electricity 
production. There have been significant complaints 
about odor from local residents so the Seoul City 
Government is preparing a project to completely cover 
the plant. This will eliminate the odor issue and provide 
amenity space for local residents to enjoy. The idea is 
that local residents will benefit and start thinking: 	
“Please In My Back Yard” (From NIMBY to PIMBY)

Coway Entech utilizes membrane technologies 
for post-treatment treatment, including ultra-
filtration, reverse osmosis, and nano-filtration. These 
technologies require high-energy consumption, and 
therefore the application for re-use needs to make 
economic sense. Targeting industrial urban water 
users which require high-quality water can lead to 
financially viable projects for private sector water 
operators. 

Box 3 illustrates the complex institutional setup 
required for private sector post-treatment for water 
re-use.

Waste to Energy
The ultimate goal of wastewater treatment in Korea is 
energy independency. To achieve this, more efficient 
process technologies are required, as well as recovery 
of energy from the waste: the effluent should be 
considered the resource for generating the energy 
required for its own treatment.  

H.J. Hwang of BKT presented several technologies 
they have developed which either produce energy 
efficiency gains in treatment or are energy generation 
technologies. The figure illustrates these technologies 
in a process diagram.

Energy Efficient WWT:
•	 Turbo blower technology (reduces energy 

consumption by 30% compared to other aerators)
•	 VAF – Vortex Air Flotation (energy efficient DAF 

system)

Energy Generation:
•	 Thermal Hydrolysis (COWTTM technology)
•	 Anaerobic digestion (BEADTM Technology)

COWT technology is a pre-treatment process for 
anaerobic digestion – as illustrated in the figure 
above. 

COWT reduces the time required in the reactor 
and improves energy production. Steam is used 
to heat organics to 200 degrees under pressure (5 
bar). Through this thermal hydrolysis, organics are 
carbonized which breaks down the cell structure and 
allows digestion to retrieve 25% more biogas from 
the sludge. BEAD technology improves digestion 
efficiency by using mechanical mixing to reduce dead 
space in the digester, thus increasing gas production. 



Smart Waste Management     09	

Wastewater Management: 
Discussion, Comments, and Options for DMCs

Please elaborate on harmonizing sewer plans with 
City plans.

Wastewater treatment plants and sewer systems need 
to be considered together when planning cities, urban 
expansions, and land use zoning. Often, wastewater 
is seen as a low priority behind transport and other 
infrastructure, and lower budgets are provided for 
wastewater planning. Retrofitting sewers is extremely 
expensive so it's much better to align plans as early as 
possible. It may be underground and less visible but 
wastewater infrastructure is extremely important for a 
functioning city. An example of a lesson to be learned 
in wastewater planning from a Developing Member 
Country is provided in the box opposite. 

What is the status of Korea’s transition to fully 
integrated wastewater management systems, and 
are IT systems standardized across water operators?

It is difficult to implement standardized IT systems 
nationally as it could limit the use of different 
technologies. Each local authority will have different 
focal areas and there are over 70 different wastewater 
treatment technologies in use. Currently, all 
wastewater treatment plants are operated using ICT 
systems, many smaller plants remotely. The current 
focus is on integrating these systems with the sewer 
catchments which they serve. The technologies 
are becoming available and are starting to be 
implemented.

What is the most appropriate technology for small 
wastewater treatment plants in ADB Developing 
Member Countries?

Technology selection depends on numerous local 
conditions and loading, as well as budget. Simple 
technologies with the lowest operating costs should be 
considered in ADB Developing Member Countries. 

Which of the advanced treatment technologies are 
most likely to be applied in Korea on a large scale? 
What are the constraints that hold back wider 
application of advanced technologies?

Activated sludge will remain the most important 
wastewater treatment technology as far as we can 
foresee. 

The most important advancements that will have 
broad uptake will be on improving energy efficiency 
of current technologies and for recovering resources 
from wastewater to offset costs (energy, water, 
compost). 

Adoption of new technologies is hampered by existing 
investment cycles, but also the design engineer’s 